
water

Article

Comparative Study of Balancing SRT by Using
Modified ASM2d in Control and Operation Strategy
at Full-Scale WWTP

Jakub Drewnowski 1,* , Jacek Mąkinia 1, Aleksandra Szaja 2, Grzegorz Łagód 2, Łukasz Kopeć 3

and José Alonso Aguilar 4

1 Faculty of Civil and Environmental Engineering, Gdansk University of Technology, Narutowicza 11/12,
80-233 Gdansk, Poland; jmakinia@pg.edu.pl

2 Faculty of Environmental Engineering, Lublin University of Technology, Nadbystrzycka 40B,
20-618 Lublin, Poland; a.szaja@pollub.pl (A.S.); g.lagod@pollub.pl (G.Ł.)

3 Ekofinn-Pol Ltd., Lesna 12, 80-297 Banino, Poland; lk@ekofinn.pl (Ł.K.)
4 Empresa Municipal Aguas de Málaga S.A., Azucarera-Intelhorce s/n, 29004 Málaga, Spain; JAAJ@emasa.es
* Correspondence: jdrewnow@pg.edu.pl; Tel.: +48-58-348-63-62; Fax: +48-58-347-24-21

Received: 26 January 2019; Accepted: 1 March 2019; Published: 7 March 2019
����������
�������

Abstract: Detailed knowledge on the composition of the influent going into the wastewater treatment
system is essential for the development of a reliable computer model. In the context of WWTPs
(wastewater treatment plants), the wastewater characteristics are not only important for activated
sludge system modelling, but also have an impact on the appropriate control of single unit operations.
The aim of this study was to evaluate the concepts of COD (chemical oxygen demand) fractionation
measurement in municipal wastewater with a respirometric method in control, and modelling the
biological treatment processes at WWTP using the modified Activated Sludge Model no. 2d (ASM2d)
developed by Drewnowski and Makinia. The batch OUR (oxygen uptake rate) test results and
COD measurements obtained at BNR plant (96,000 m3/d) in Gdansk (Poland), were compared and
evaluated with the main BNR (biological nutrient removal) WWTP (144,000 m3/d) located in Malaga
(Spain). Respirometric tests and COD fractionation provided the experimental database for the
comparison of the wastewater characteristics and model predictions at both large WWTPs. Some
parameters, such as the heterotrophic growth yield (YH) coefficient, required calibration/validation
of the range (YH = 0.64 and 0.74 gCOD/gCOD for Gdańsk and Malaga WWTP, respectively) to fit the
modified ASM2d. The crucial issue when dealing with the newly developed model and proposed
wastewater characterization for both study plants were extremely low and high values of the XS/XI

ratio, which can be used to control full-scale WWTP and balance the solid retention time (SRT) in
activated sludge systems.

Keywords: WWTP; ASM2d; oxygen uptake rate (OUR); aerobic processes; hydrolysis;
COD fractionation

1. Introduction

The introduction of activated sludge modelling into the engineering practice was a breakthrough
in wastewater treatment, which resulted in a significant improvement of the design, operation, and
monitoring of many wastewater treatment plants (WWTPs) [1–3]. It constitutes an indispensable tool
that could provide efficient and low-cost treatment under variable environmental conditions [4–6].
However, one of the major problems in Activated Sludge Models (ASMs) is their successful calibration,
defined as the adaptation of the general model to fit a certain set of information obtained for a particular
wastewater treatment plant [6,7]. Detailed knowledge on the composition of the influent going into

Water 2019, 11, 485; doi:10.3390/w11030485 www.mdpi.com/journal/water

http://www.mdpi.com/journal/water
http://www.mdpi.com
https://orcid.org/0000-0003-1424-0403
http://dx.doi.org/10.3390/w11030485
http://www.mdpi.com/journal/water
https://www.mdpi.com/2073-4441/11/3/485?type=check_update&version=2


Water 2019, 11, 485 2 of 18

the wastewater treatment system is essential for the development of a reliable computer model. In
the context of WWTPs, the wastewater characteristics are not only important for activated sludge
system modelling, but also have an impact on the appropriate control of single unit operations [8,9].
The kinetic and stoichiometric coefficients as well as COD fractionation are mainly determined for
modelling purposes [10–12]. The division of chemical oxygen demand into fractions is the main
parameter that describes the organic matter presented in wastewater [13,14]. In contrast to BOD
(biological oxygen demand), COD (chemical oxygen demand) or VS (volatile solids) that traditionally
describe the content of carbonaceous substrate, COD fractionations refer to the size of particles, as
well as to the susceptibility of the organic matter to biodegradability [1,15–17]. The total COD can be
divided into several fractions, according to the complexity and assignment of the model [1,14]. In ASM1
and ASM3, a simplified division has been presented [18,19]. ASM1 includes two main compounds:
non-biodegradable and biodegradable ones. The non-biodegradable fractions are biologically inert
and are transferred through the activated sludge system without any significant modification. The
concentration of inert soluble organic matter (SI) does not change during the treatment. The particulate
inert fraction (XI) is removed from the system with waste activated sludge. The readily biodegradable
substrate (SS) consists of simple soluble compounds that can be directly available for biodegradation
by microorganisms. On the other hand, the slowly biodegradable fraction (XS) as well as the rapidly
hydrolysable COD fraction (XH), are mainly composed of particulates, colloidal and complex organic
molecules, which have to be hydrolysed by extracellular enzymes of bacteria. Additionally, more
complex division of organic substrate has been described in the modified Activated Sludge Model no.
2d. New variables have been introduced, including volatile acids (SA) (i.e., fermentation products that
are considered to be acetate), readily fermentable substrate (SF), as well as readily hydrolysable organic
compounds (XSH). The first fraction (SA) mainly includes the final products of fermentation. The
fermentable, readily biodegradable organic compounds (SF) can be easily absorbed by heterotrophic
organisms. Furthermore, it can be used as a substrate for the fermentation process. The sum of these
variables replaced the readily biodegradable substrate (SS) in ASM2d [1,14]. The final compound XSH

involves a two-step hydrolysis process that is hydrolysed faster than XS under aerobic, anoxic, and
anaerobic conditions [20].

The aim of this study was to evaluate the concepts of COD fractionation measurement in municipal
wastewater with a respirometric method in the control and modelling of biological treatment processes
at WWTP using the modified Activated Sludge Model no. 2d (ASM2d) developed by Drewnowski
and Makinia [20]. The crucial issue dealing with the new developed model and proposed wastewater
characterization for both study plants involved examining different extremes: low and high value of
the XS/XI ratio, which can be used to control WWTP and balance the solid retention time (SRT) in
activated sludge (AS) systems. For example, the SRT-reduction approach in worldwide application is
based on the effect of producing more sludge by reducing decay in the AS systems [21,22]. In turn,
EBPR increases the P-content of the sludge by promoting the growth of P-storing bacteria [23]. This is
a sequence of anaerobic and aerobic conditions in AS technology, as a prerequisite for the development
of P-accumulating microorganisms [24]. In most cases, the increased sludge disposal costs, related
to the reduced SRT and introduction of EBPR, are compensated by the energy savings gained from
reduced oxygen demand [25].

Therefore, SRT is the basic and most important process parameter in design, operation, and
control of (AS) systems, especially with nitrification and enhanced biological phosphorous removal
(EBPR). However, determination of SRT at the full-scale WWTP may not be straightforward and the
significance of proper SRT control is often underestimated by plant operators, which may lead to severe
operational problems, including complete nitrification failure [26]. Taking into account the importance
of the SRT as a process parameter of AS systems and the practical difficulties encountered in reliable
determination and control of SRT, the authors find it worthwhile to compare the results obtained using
various methods for the operational data of the full-scale WWTP under real and computer simulating
operating conditions by using modified ASM2d. The batch oxygen uptake rate (OUR) test results



Water 2019, 11, 485 3 of 18

and COD measurements obtained at BNR plant (96,000 m3/d) in Gdansk (Poland), presented earlier
by Drewnowski [27], and the main BNR plant (144,000 m3/d) located in Malaga (Spain) described
by Szaja and co-authors [17], provided the experimental database for the comparison of wastewater
characteristics and model predictions at both large full-scale WWTPs.

2. Materials and Methods

The study was divided into two steps. In the first, labeled “long-term” OUR batch tests (Step
I), the OUR (both endogenous/respiration phase) was measured under standard stable operational
conditions of biological treatment. In the second step, called “short-term” OUR batch tests (Step II),
AS was only aerated in the high COD substrate consumption (under conditions characterizing aerobic
hydrolysis concept of AS).

2.1. Study Area

The main characteristics of the examined WWTPs in Gdańsk and Malaga as well as the settled
wastewaters are listed in Table 1. This study was conducted at two large wastewater treatment plants
located in Gdańsk (Poland) and Malaga (Spain) during summer sessions. The SRT were 14.6 d and
2.54 d under the average operating conditions for Gdańsk and Malaga WWTP, respectively. They
were used in order to examine different extremes: low and high value of the SRT, which can be
used to control WWTP and balance the XS/XI ratio in activated sludge systems according to the new
model, ASM2d.

Table 1. Characteristics of the average operating conditions during the study period.

Parameter Unit Gdansk Malaga Parameter Unit Gdansk Malaga

Concentrations in settled wastewater: Operating parameters:

COD/CODsol gCOD/m3 546/178 375/129 QINF m3/d 21,189 157,055

BOD5 gBOD/m3 248 238 QMLR1 (anox
1–anaer) m3/d 30,240 -

Ntot. gN/m3 71.2 55.3 QMLR2
(aer–anox 2) m3/d 92,544 -

N-NH4+ gN/m3 49.3 26.3 QRAS m3/d 20,112 133,011

Ptot. gP/m3 14.6 7.7 Process
temperature

◦C 19.6 27.5

P-PO4- gP/m3 9.0 4.9 SRT d 14.6 2.54

Concentrations in secondary effluent: Biomass characteristics:

COD gCOD/m3 33.0 57 MLSS g/m3 3110 2339

“Soluble” COD gCOD/m3 30.3 37 MLVSS/MLSS
(iVT) - 0.712 0.901

Ntot. gN/m3 9.9 41.3 P of MLSS (iPT) gP/g 0.055 -
N-NH4+ gN/m3 1.00 14
N-NO3- gN/m3 7.4 0.4

Ptot. gP/m3 0.39 3.8
P-PO4- gP/m3 0.09 2.7

The first plant, located in Gdańsk, includes primary and secondary treatments. It serves a
population of 600,000 P.E (population equivalent) and is one of the largest facilities on the Baltic Sea,
treating the wastewater originating from the city of Gdansk and surrounding communities. The
biological step consists of six parallel bioreactors, which run in the Modified University of Cape Town
(MUCT) process configuration, connected to 12 circular secondary clarifiers. The second WWTP,
located in Malaga, is also a major facility in the region, operating 700,000 P.E. In this plant, wastewater
is preliminarily treated by screening, grit removal, and sedimentation, and then is secondarily treated
by activated sludge process and settling in clarifiers. The biological part consists of three parallel
bioreactors with a total volume of 22,173 m3. Each reactor consists of anoxic (739 m3) and aerobic
(3326 m3) zones. Additionally, this facility includes tertiary treatment (i.e., coagulation/flocculation,
decantation, sand filtration, and disinfection).



Water 2019, 11, 485 4 of 18

Generally, the wastewater characteristics depend on the climate conditions, type, and share of
industrial wastewater as well as the kind of settlement (touristic, academic, industrial etc.). Moreover,
the composition of influent wastewater depends on the customs of habitants [28]. Another often
neglected factor is the type of the sewer system. However, nowadays, more attention is drawn
to the transformations that occur in collectors during the transportation of wastewater. Generally,
the physical, chemical, and biochemical processes are involved which could significantly affect the
wastewater composition that enters a WWTP [29].

Both WWTPs collect the wastewaters from the seaside areas with comparable community
structure. Those objects have to deal with the irregular inflow and variable characteristic of wastewater
caused by periodic touristic and academic activities. However, the WWTP in Malaga serves a larger
and more extensive territory than Gdańsk. It is characterized by a higher population (P.E.) and flow.
Currently, the sewer system in these cities is separate; it includes both gravity and pressure sewer
conduits. In the case of Malaga, the system is longer than in Gdańsk. Despite the noted similarities,
the characteristics of wastewater composition as well some operational parameters differ significantly.

In this case, the main reason for the observed changes involves the climate conditions. Although
in both cases the study was conducted during the summer period, significantly different temperatures
and precipitation were noted. The climate in Gdańsk is classified as moderately warm with significant
rainfall in summer. In contrast, in Malaga, subtropical-Mediterranean climate occurs with high
temperatures (above 26 ◦C) and small precipitation.

At the Malaga WWTP, the study was performed during the summer period with a high
temperature of influent. According to Shahzad et al. [26] the SRT should be changed in a “dynamic”
way, depending on the temperature of wastewater. The lowest values of this parameter are more
suitable for the summer periods (higher temperature). However, at low temperatures, the SRT should
be raised to maintain the same treatment performance.

2.2. Extracting Experimental Data and Modelling Study

In both cases, laboratory OUR batch experiments with the process biomass and settled wastewater
were carried out in a specially designed and constructed experimental set-up consisting of a batch
reactor, which was equipped with stirring and aeration as well as control systems, DO (dissolved
oxygen) probe, and a pH electrode. A water jacket was used to keep the temperature of the activated
sludge constant at 20 ± 0.1 ◦C. During the experiment, aeration was supplied continuously to maintain
a dissolved oxygen concentration of about 6–7 mg O2/dm3. Furthermore, all analyses were carried out
at pH between 7.0–8.0. The oxygen uptake rate data were collected online by the measurement of the
decrease in DO concentration in the reactor. The activated sludge was taken from the aerated bioreactor
chamber of the examined plants and aerated for several hours before use. In order to eliminate the
oxygen consumption due to nitrification, allylthiourea (ATU) was used during the measurements.

The dissolved oxygen concentrations (DO) were measured at 30-s intervals until they reached
a value close to full depletion. The respiration rate was calculated from the slope, according to the
following equation:

OUR =
DO1 − DO2

t2 − t1
(1)

where DO1,2 are initial and final dissolved oxygen concentration, respectively; and t2 − t1 is the time
interval between the first and last DO measurement.

The OUR measurement was determined in two replications for two variants, i.e., “long-term” and
“short-term” batch tests. The results of the respirometer test were simulated with modified ASM2d to
compare predictions in terms of the OUR and COD behavior in both studied plants. The biodegradable
COD fractions were directly estimated during OUR batch tests. The soluble inert COD component (SI)
of the settled wastewater was determined according to the experimental procedure proposed by an